EXT3200, EXT5200 Series

Parts Catalog

(SRR

Provisional issue

A€ PEBASUS.






BZD/N\—YAHSOT(E, 19955 11 BIRED EXT3200 « EXT5200
ANKLEBZICEL TLXT,

EBRELINEEL CE R, BTRRESLIEBRLTTS

L
KLEEBFR—%
EXT5200/KL  EXT3200/KL ++eceececsessececcsrsosasaraoccossococeccocsecs 2
1 177 O 3

KLEE/N—Y1SI~& UK
A V9—-2 vV NAR - CUBBRE

(KL101, 201, 211, 301) seeeeeeerenernnnreensennemnnunnnmnneeenecanaccnnonen: 4~5
VAR EH A WF (KL201, 211)eecrverevoccocerrencnnnnaccecss 8~7
KLY RO—=5— (KL201, 211)-cssersvresesssssscssrnecccssssssnnrnasens 8-9
IPYVIIEF = ITP—/NLT « LF2AL—9— (KL301) - 10~11

M This parts catalog covers KL devices manufactured
November, 1995 for EXT3200 + EXT5200 series.

M Always give the part humbers when ordering parts.

CONTENTS

Application table of KL
EXT5200/KL EXT3200/KL ++cceeevseerssereecseeanrarssocsansarannuannsanse 2

Component parts list for KL:.....cimnnnee. .3
lilustration & Parts list of KL

Intermittent attachment, Knee lifter

(KL101, 201, 211, 301) ceeesesveactcrnsscsssnanceciossssnnaniesissssannns 4~5
Solenoid, Knee switch (KL201, 211) s+ssssseeessessrosccserssssierieses 6~7
KL controller (KL201, 211)«eeceererreerresnrercerietireiiienininiinnieeinnee 8~9
Air cylinder, Air valve, Filter regulator (KL301)+«eseecerssseccescens 10~11




SNSvaid

EXT3200/KL

Application table of EXT5200/KL

O | O] O| O |ecezrzdeo-(sherze1xa O| O | O| O rtceeredeo -rizsixa
O O | O| O |eczndeo-tsiorzerxa Ol O | O| O ecee/rdeo-rizsixa O|O|O|O EEE/EY — PIZSLXI
toe| 11z| 10z] 101 1oe| 11z roz| o1 toe| 11z| toz| tot
o ™ D ™ DI DY DI D DI M ™
Budid £33 )yr002e1X3 Budid 43 ))r00251X3 Buuiys M4 A 00251X3
O|O|O| O xsesiso- Hrrzerxa
O|O0|]0]|O MSEY/PO — PPZELXT
O | O | O O |xsesiso-Hst)oizeLxa O|O[0O]|0O S¥S/SS — HYLZSLXT
O | O O | O |xservo - (si)sizerxa (ONNONNORNO) cYP/TSYS — PIZSIXT
O|l0|0O0}|0O €EE/E0 — PIZELXT O|O0|0O|O £YY/189S ~ PIZSLXT O|0|0 |0 SEE/CON — ¥1ZSLX3
Ol OO | O eezeo-(shorzena O NONNONNG) EEY/TSYS — ¥IZSIXT O|lO0O|l0O|O ££€/60 — ¥1251X3
Ol O | O| O ceuzr-(shorzeixa O| O | O | O| czzreo-(siorzerxa O|O0| 01O EEY/1SYS — ¥IZSLX3 ORNONNONNG) ££2/20 — ¥0ZS1X3
10e| 11z| 1oz o1 toe| 11z| 10z| 101 toe| 11Z| 10z| 101 toe| 1z| 1oz| o1
™ D DI M P D D] ™ M | DI ™ DI V| DI DI
Buunys 18H4 3 002€1LX3 Bujwrees ureld \\§¥H 002E€LX3 Buyoeye adey f}f}L —-£00251X3 Bujwess ureld \\§E 002S1X3

youms asuy] |adAy Arejuswow onBuINaUg

£647072 | LIE—NGAKXIETE LOEA
youms aauy ad/) sjewaye aupel3
£6L7AA | LI6—NEAKTERR L™
Youms aauy adA} ejewaye oupe|]
£6 VYA | LIEN—EEULEER 102D

(paresado-aauy) |enuey

WG XS PO L0 I—V—\ OONM._-XN

T | diea % TH/002S.LX3 40 9198} uoneoyddy

EXT3200/KL &R:&EFA—K

EXT5200/KL

sainjea yg& MI Emmm




Component parts list for KL

KL &R —ER

SNsvaid

‘Buuiys pue Bujweoss uield seyews)e youms oYy Buissaid : adA} syeweyy
*UO St Youms ay} ajiym uonesado BuLuiys e suuoped : adA) Arejuswopy (1:910N

CURMNMUAHS AN MR EHBYLA VYL I L )& 26K
SRUUOMESA RSVILNHRBELEA VYL LI6—NGAIKTE (LE

adA)
L0022S S002ES 8EO0E1S - - - - Asjuawow syewnauyg LOEIN
LI&—NGr XY EHS
9€109L adA} ayewaye oual3
(Aovzlozz) | Y0080 - crs-nsaxaeun| HEDI
010€0€ LyoLi8 16 — 8€SS.T
_ _ SE€109L adA} ayewsye ouaY3
- (Aoozioos) | 10804 crsd—xsnpewn| HOTM
_ - _ (pejesado-aauy]) jenuep
- - S6 — 18Y212 W XS P LG (i1 )]
a9jdwoo aedwoo aedwoo a1aidwoo aedwoo aeidwiod (Alquiesse)
WL | i | e | e | T | e | e |CEmwma wewbed () conwes | oo
syed jusuodwo) U 49 Y B

=1 10} Is!| sped wauodwo)
ZE—ORMHER



3/

KL101, 201, 211, 301 (EXT)




KL101, 201, 211, 301 KL101, 201, 211, 301

4/9— T MER t#ﬁﬂ%ﬁ INTERMITTENT ATTACHMENT, KNEE LIFTER

REF. PART NO.

NO. BREE £ W NAME | QrT.
01 275538-91 A vy —-—3wrv bR INTERMITTENT ATTACHMENT 01
02 212483A - TN CABLE 01
03 212436 b - T NVEN CABLE SUPPORT 01
04 007099 Bfftx Y/ M6 SCREW 01
05 202433 B & WASHER 01
06 004756 NAKFv b M6 NUT 01
07 212484 73545 v b BRACKET 01
08 004906 AzxvY () /4.8 SCREW 02
09 212487-9S EYyERBEE (M) KNEE LIFTER ASSEMBLY 01
10 207345 LYY 5 KNEE PAD BASE 01
11 005658 NAFE NP BOLT 01

w12 207346 E Y Fh Y- KNEE PAD 01
13 212492 ¥ ROD 01
14 212493-SA 73545 w b BRACKET 01
15 005543 U KXk /WH BOLT 02
16 207344-SA h S5 - COLLAR 03
17 005543 P ELr /WH BOLT 03
18 207341-SA 2 VRN FRAME 02
19 004906 Az (¥) /4.8 SCREW 04
20 212485 Wi ROD 01
21 209287 2V YRz SPRING 01
22 207350-SA 7545 v b BRACKET 01
23 005543 Py KX v b /WH BOLT 01
24 212486 [ ANE LEVER 01
25 005543 gqEm X b WH BOLT 01
26 204585 B & WASHER 01
27 004805 NEF v b/ MbH NUT 01

@3 = BFEART] @3% =Not for sale basically



KL201,211(EXT)




KL201, 211
YUV/AF  EFRSL 9 F
REF. PART NO.
NO. M RES
01 811041
02 811042
03 302097
04 302095
05 005266
06 302096
07 201629
08 003144
09 004905
10 004121
11 742202
12 708013
13 708004
14 303010
15 000197
16 004910
17 204585

2 PR

vy 4F ()
vV A4FR

73545 v b

VA
NAXY/C8X15
IEE v

ik 2 W
NAF v F/C8
XKxv ($£) /4.5
ExY,/M4xX6
gk - F

k¥ 24 v F (M)
E¥ 249 F (M)
73545 v b (M)
734 v b

AXxv (£) /5.1
B &

KL201, 211

SOLENOID, KNEE SWITCH

NAME

SOLENOID ASSEMBLY
SOLENOID

BRACKET

LEVER

SCREW

PIN
RING
NUT
SCREW
SCREW

JUNCTION CORD

KNEE SWITCH ASS. (ALTERNATE)
KNEE SWITCH ASS. (MOMENTARY)
BRACKET COMPLETE

BRACKET

SCREW
WASHER

QT.



( 100/200V

KL201, 211 (EXT)

100/200V
220/240V

o= O

COMMON PARTS

58/ —Y

100/200V
220/240V

O]

220/240V

Q01010
GLO®O®W| (-®

100V

200V

220V
240V




KL201, 211
KLavpbOo—-5—
REF. PART NO.
NO. BRES
01 760135
02 760136
03 742076
04 742075
05 742077
06 742078
07 791024
08 791025
%09 742215
%10 742216
%11 760133
%12 760134
13 760106
14 004100
15 303550
16 204586
17 202013
18 004107
19 303026
20 004802
21 300291
22 145057
23 748014
24 004118
25 300291
26 004110
27 300291
28 303448
29 004803
30 771003
%31 772003
32 004105
33 204586
34 303550
35 004800
%36 742190
%37 742191
%38 742214
39 205722
40 962512
%41 307079
42 303500
43 303499
44 004911
45 748007
46 701003
%47 701011
48 783001
@ = AT

3

'
%ﬁﬁuu
P NN
b adihr od
T LT,
oo
L
NN

uuuy

uu--8 BEBTTY g

PR AN TINTE=

XN NNy

NV

NN NN |
.7
~~

.
v

D

X

By

RN 3
B IEDNN e ¢ = BN N B |
NE >

Broy@
3Ny, Bt

SN NN\
BN\ By

Ny B
N

=
W ~

St e O
BNN

3NN HENNE
Y N EFw

-

AN
=
@

&
o
TR
|

‘7';|
T. 7T,
~r~

N Ny
B S
N N

m&:uu

23

s H
%

l
N\ BER
:h\/

(RN S AN
NI NN RIS
~>

Rt
NI

TH
N

NNE NI U
i

A AH M

v N

NAME

PL CONTROLLER (100/200V)
PL CONTROLLER (220/240V)

POWER SUPPLY CORD
POWER SUPPLY CORD
POWER SUPPLY CORD

POWER SUPPLY CORD
TRANSFORMER (100/200V)
TRANSFORMER (220/240V)
CONNECTOR CORD ASSEMBLY
CONNECTOR CORD ASSEMBLY

CASE
SHASSIS
COVER
SCREW
WASHER

WASHER
PLUG

SPRING
RUBBER
SCREW
WASHER
NUT

SPRING WASHER

PRINT CIRCUIT PANEL ASSEMBLY

TAPPING SUPPORT
SCREW
SPRING WASHER

SCREW

SPRING WASHER
WASHER

NUT

FUSE (14)

FUSE HOLDER
SCREW

SPRING WASHER
WASHER

NUT

CONNECTOR CORD ASSEMBLY
CONNECTOR CORD ASSEMBLY
AC WIRING LEED

NAME PLATE

LABEL

INDICATION PLATE
BRACKET COMPLETE
BRACKET

SCREW

STAPLE

MAIN SWITCH

SWITCH INDICATION PLATE
NEON LAMP

@ 3% =Not for sale basically

KL201, 211
KL CONTROLLER

QT.






KL301 KL301
I7oYVE—e27=NNT e LFa2L-%— AIR CYLINDER, AIR VALVE, FILTER REGULATOR

REF. PART NO.

NO. BEESH Z W NAME QT.
01 513038 7YY vy - () AIR CYLINDER ASSEMBLY 01
02 513039 7Y vy - AIR CYLINDER 01
03 307074 F v N KNUCKLE 01
04 302096 Ik e v PIN 01
05 201629 1k * % RING 01
06 003144 NHEF v b /C8 NUT 01
07 307075 73545 v b BRACKET 01
08 004911 AKx v () /4.1 SCREW 04
09 303448 B & WASHER 04
10 207351 BE (4H) PULLEY ASSEMBLY 01
11 207352 73545 v b BRACKET 01
12 004908 Azxv (M) /4.5 SCREW 02
13 207354 Evftxyv, /M8 SCREW 01
14 202577 Ik »* % RING 01
15 202924 B & WASHER 01
16 207353 B = PULLEY 01
17 004809 NAF vy b/ M8 NUT 01
18 202922 B & WASHER 01
19 532005 77 () AIR VALVE ASSEMBLY 01
20 000197 7345 v b BRACKET 01
21 004910 Ax2Y (¥£) /5.1 SCREW 02
22 204585 B & WASHER 02
23 300220 RVTTIFz—4%-# VALVE ACTUATOR ASSEMBLY 01
24 005118 Exv,/C5x12 SCREW 01
25 137142 B & WASHER 01
26 005183 E£xv,/ChXx 17 SCREW 01
27 003044 NAF v b CH NUT 01
28 137142 B & WASHER 01
29 3002186 73545 v b BRACKET 01
30 532001 TN NT AIR VALVE 01
31 601054 A - 2=y TN NIPPLE 01
32 600014 Fa-—-7 TUBE 01
33 601020 2=z K ELBOW 02
34 601055 k—-2=9y TN NIPPLE 02
35 600078 Fa-—-7 TUBE 02
36 522007 L¥alb-4- () FILTER/REGULATOR ASSEMBLY 01
37 522008 74NV%—LFalL-—4%—- FILTER/REGULATOR 01
38 300372 73545 v b BRACKET 01
39 004304 NAxXY /M6 X%X16 SCREW 02
40 210061 & WASHER 02
41 004806 NAEF v b/ M6 NUT 02
42 004910 AKx Y () /5.1 SCREW 02
43 601053 i F JOINT 01
4 601049 x—2YaAq vt CONNECTOR 01
45 608002 74 ¥ -—NVF HOSE BAND 01









NP AZS I RLEHA ST
At 755 ARMEMEMMNG-T-2 TEL (06) 456-4730
FAX (06) 454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.

5= 7= 2, Sagisu, Fukushima-ku, Osaka 553, Japan. Phone : (06) 458 4739
Telefax : (06) 454 - 8785

©August 1996  Cat. No0.9736
Printed in Japan

FRCEBSNTLIABIE, HROEHFEREBI DI ENBHUET,
The description in this material is subject to change without notice.



	KL FOR EXT3200,5200
	CONTENTS
	APPLICATION TABLE
	COPONENT PARTS LIST
	INTERMITTENT ATTACHIMENT,KNEE LIFTER
	LIST
	SOLENOID,KNEE-SWICH
	LIST
	KL CONTROLLER
	LIST
	AIR REGULATOR, CYLINDER,
	LIST

